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INTERNATIONAL CENTRE FOR AUTOMOTIVE TECHNOLOGY

A Division of National Automotive Board (NAB), Govt. of India

TC-11834

Non - Transferable

TEST REPORT

ULR No. * [ TC1183425030000404F | | Date: 27.06.2025 |
Test Report No. : |C|T|0|C|U]1|0[7|6|
| ) M/s. Polyhose India Rubber Pvt. Ltd., )
Plot No.F37 - F42& F50- F55 SIPCOT Industrial Park,
T 1. | Name & Address of Custqmer Irrurgattukottai, Sriperumpudur Taluk- 602 117,
E | | Tami] Nadu INDIA :
2. | Customer’s Reference Docket Id. CCTNPOIPUFCTL187099
3. | Description of Test Sample Brake Hose (ICAT-CTL/187099/01-14)
4. | Date of Receipt of Sample 24.05.2025
5. | Condition of Sample No physical damage observed.
6. | Part No. HBK-PH138-00
7. | Dwg. No. HBK-PH138-00 N
8. | Total Length(mm) 650 -
9. | Free Length (mm) 564
10 Identification observed on the POLYHOSE >>> PH138 - 1/8 SAE J1401 /IS 7079 >>> HL
* | samples >>>T-2958-217961 05/25
11. | Material (Outer & Inner Cover) EPDM
Component Manufacturin M/s. Polyhose India Pvt Ltd
12. Planf Address g 1/160, Kannivakkam Village, Guduvanchery(Via),
Chengalpattu, Tamil Nadu - 603202, India.
To carry out all the tests on the test samples mentioned i Sr. i
13. | Test Objective No. 3 above as per IS: 7079 - 2008 with its Amendment No 1
dated Sept.'2011. _
14. | Test Standard IS: 7079 - 2008 with its Amendment No 1 dated Sept.'2011. |
15. | Test Location ICAT Centre-1 .M
_16. | Date of Performance of Test 27.05.2025-31.05.2025 )
17. | Test Results/Test Observations For Test Results/Test Observations, please refer Annexure-1.
The hydraulic brake hoses as specified in Sr. No. 3 of this test
18. | Conclusion report have met all the test requirements when tested as per
1S:7079-2008 with its Amendment No 1 dated Sept.'2011.
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Office Address : Centre-l: Plot No.-26, Sector-3, HSIIDC, IMT-Manesar, Gurugram-122050. Haryana (India)
Centre-ll : Plot No.-01, Sector-M-11, HSHDC, IMT-Manesar, Gurugram-122050. Haryana (India)
Phone : 0124-4586111, E-mail: team@icat.in, Website : www.icat.in
(An 1SO 9001, 1SO 14001 and I1SO 45001 certified, Scope wise accredited as per ISO 17025 and BIS recognized agency)
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ULR No. : [TC1183425030000404F | | Date: 27.06.2025 |
Test Report No. : [c]T]o[cJul1]o]7]6e6
DISCLAIMER

1. ICAT issues Test Reports/ Extension Reports/ Developmental Test Reports for vehicles /components/parts/
assemblies etc. based on the documents produced and/or prototype / vehicle(s) or sample(s} submitted by the
applicant and testing thereof. The test results in the report relate only to the items tested.

2. ICAT issues Test Reports/ Extension Reports/ Developmental Test Reports in compliance to Motor Vehicle Act/
Central Motor Vehicle Rules and their provisions as amended from time to time or any other statutory orders under
which ICAT is authorized. Other Rules/Acts are outside the purview/scope of the Test Reports/ Extension Reports/
Developmental Test Reports

. 3. Test(s) on prototype /fvehicle(s) or sample(s) is/are carried out on the basis of standard procedures as notified
under specific rules/ requested by the applicant. Results of such tests are property of bearer of Test Reports/
Extension Reports/ Developmental Test Reports. These results cannot be disclosed unless specifically ordered by
Government, Court, etc.

4. ICAT is responsible only for the test results provided in the report. ICAT is not responsible for the information
supplied by the customer and its impact on the test results thereof.

5. Where applicable, ICAT provides statement of conformity based on ISO/IEC Guide 98-4 in reports issued.

6. Unless otherwise supported by a separate Certificate, this Test Reports/ Extension Reports/ Developmental Test
Reports shall not be considered in isolation as valid Type approval for any vehicle.

7. ICAT is not responsible for testing each vehicles/components/parts/assemblies etc. for which Test Reports/
Extension reports/ Developmental test reports is issued. Further, ICAT is not responsible for ensuring manufacturing
quality of the vehicles/ components/ parts/ assembles etc. for which the Test Reports/ Extension reports/
Developmental test reports is /are issued.

8. ICAT is no way responsible for any misuse or copying of any design/type/system in connection with entire vehicle/
components/parts and assemblies covered under the Test Reports/ Extension reports/ Developmental test reports is
/are issued.

9. Breach of any statutory provisions, of Indian laws or laws of other countries, will be sole responsibility of the
bearer of Test Reports/ Extension Reports / Developmental reports is/are issued and ICAT shall not be liable for any
claims or damages. The bearer shall alone be liable for the same and shall undertake to indemnify ICAT in this regard.

10. Further, ICAT has the right, but not under obligation to initiate cancellation / withdrawal of the Test Reports/
Extension Reports/ Developmental Test Reports is/are issued in case of any fraud, misrepresentation, when it
surfaces and comes in the knowledge of ICAT.

11. No-extract, abridgment or abstraction from this test report may be published or used to advertise the produgt " |-
without the written consent of the Director, ICAT, who reserves the absolute right to agree or reject all or any-of the
details of any items of publicity for which consent may be sought.

12. The appropriate local court at Gurugram shall have the jurisdiction in respect of any dispute, claim or liability
arising out of this report.
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| Date: 27.06.2025 |

Annexure-|
Cl. | . Test Results /
 No. | Tests Requwements_ Observations
[\, No surface crack, porosity
53 Visual Test No surface crack, porosity and air blisters | and air blisters were
’ | [ICAT-CTL/187099/01-14] ’
| | observed on all the hoses.
5 - The time for Gauge plug to drop its own
54 | Constriction Test mass a distance of 75 mm. into the Hose | Within the specified limits
.| [ICAT-CTL/187099/01-14] :
| | Assembly shall not exceed 5 seconds. :
a) Internal hydraulic pressure = 6.2 MPa 3
Volumetric Expansion (V.E.) < 1.08 cmé/m | 0-62 cm*/m
Expansion Test b) Internal hydraulic pressure = 10.3 MPa 3
5.5 [|CF;\T-CTL/187099/01] Volumetric Expansion (V.E.) £1.38 cm®m 0.77 om?*/m
c¢) Internal hydraulic pressure = 20.0 MPa 3
Volumetric Expansion (V.E.) £ 2.00 cm3m 1.39 cm?/m
The test pressure shall be between 20.7
Pressure Test MPa and 24.8 MPa with water medium. | No leaks and permanent
56 [ICAT-CTL/187099/02] Test Pressure hold time shall be between | deformation observed when
10s and 25s. No leaks and permanent | tested at 21 MPa for 25s
deformation shall occur. |
a) Retention pressure at 27.6 MPa | Withstood retention
5.7 Bursting Strength Test minimum for 2 mins pressure for 2 minutes
' [ICAT-CTL/187099/03] - :
b) Bursting pressure: 49 MPa minimum. Engzt'ng pressure:  76.1
, Whip Test Ming L Completed 35 brs. without
5.8 [ICAT-CTL/187099/04] ‘Minitum Whip Life of 35 hours. failure |
Max. Load: 1511N,
59 Tensile Test at 27°C 1446 N (min.) Satisfactory
' [ICAT-CTL/187099/05] (Separation rate 25 £ 3 mm/min.) (Separation rate 25
mm/min.)
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ULR No.
Test Report No. :

'TC1183425030000404F

c|Tlo/clu/1]/0]7]6]

Annexure-| (Contd..)

| Date: 27.06.2025 |

ClL. . Test Results /
No. Tests Requirements ) e Observations _
Water Absorption Test: o Hydraulic brake hoses 3
After bﬁonq't'on'?g ttges . 2‘%“? ;(())Sie nos. were conditioned in
. assemblies in water a * or 0 0
Following three tests are water at 85°C for 72 hrs., &
conducted: 72 h, hose shall pass all these tests. | met the requirements
| :
1. Burst Test . . . . Bursting pressure: 81.6
610 [ICAT-CTL/187099/06] Bursting Pressure: 49 MPa (mm.)) | MPa
' ] Max.  Load:  1911N,
2. Tensile Test 1446 N (min.) | Satisfactory
[ICAT-CTL/187099/07] (Separation rate 25 £ 3 mm/min.) (Separation rate 25
mm/min.)
3. Whip Test . s Completed 35 hrs. without
[ICAT-CTL/187099/08] Minimum Wihip Life of 35 hours failure
R No corrosion or rust was
Salt Spray Test After 24 hours of Corrosion Test the Hose g:ﬁ:m@ er]] d Hgﬁg
511 | ICAT-CTL/187099/09] assembly and end connections shall not | .o ions after 24 hours
show any corrosion. . .
of Corrosion Test and it met
. the requirement.
The Hose shall not crack after being
512 Cold Bend Test subjected to - 45°C to - 48°C for 70 to 72 | No cracks were observed,
' [ICAT-CTL/187099/10] hours and wound, round a mandrel having | and it met the requirement
dia. of 76.2 t0 77.2 mm.
[ | Hose shall be bent around a mandrel of | No cracks were observed
dia. equal to 8 times the nominal outside | on outer cover when tested
Static Ozone Resistance Test dia. of hose. Hose to be exposed to czone | at 100pphm for 72 hrs. and
5.13 [ICAT-CTL/187099/11] concentration of 100 £ 5 pphmfor70to 72 | it met the requirement
hours. Hose shall not show any cracks on | when inspected under 7
outer cover when examined under 7 | power magnification.
power magnification. | [Met the requirement]
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ULR No.

: [TC1183425030000404F

TestReportNo.: | C|T[0[C|[U[1]0][7 ] 6]

Annexure-l (Contd..)

| Date: 27.06.2025 |

CL A Test Results /
No. Tests | Requirements Observations
Pre-conditioning = 27 + 6°C No cracks were observed
Air temp. in chamber = 40 = 3°C on the outer cover when
Dynamic Ozone Resistance Length of hose =218 £ 3mm tested at 100pphm for 49
514 | Test Ozone concentration = 100110 pphm h and it met the
[ICAT-CTL/187099/12] Flex rate = 0.3+ 0.05 Hz . requirement when
Stroke length = 76.2 + 2.5mm inspected with naked eye.
| Test duration =481t0 49 h [Met the requirement]
| 5.15 | Hot Impulse Strength Test Cyclic internal pressure :11 to 11.5 MPa
Cyclic internal pressure on time: for 60+6s
Cyclic internal pressure off time: 6016 s Completed 150 cycles
Test chamber temp. = 143 + 3°C without leakage
Temp. attained time: 30 mins. [Chamber Temp.: 143°C]
Pressure attained time: 2s
No. of cycles = 150 iR B
a) Pressure Hold i) Retention pressure at 27.6 MPa for 2 | Withstood pressure for 2 :
ure mins. minutes
b) Burst Test - . . . Bursting pressure: 78.4
[ICAT-CTL/187099/13] i} Bursting pressure: 34.5 MPa minimum. MPa
5.16 | Brake Fluid
Compatibility Test Conditioning of hose = 70 h at 120°C
Gauge plug to drop its own mass a Within the specified limits
distance of 75 mm. into the Hose
a) Constriction Test. Assembly shall not exceed 5 seconds.
|
. i) Retention pressure at 27.6 MPa for 2 Withstood pressure for 2
b) Retention Pressure Test. mins. minutes
¢) Bursting Strength Test . . i - Bursting pressure: 71.5
[ICAT-CTL/187099/14] ||) Burgtlng pressure: 49 MPa minimum. MPa

Prepared By

Checked & Authorized By

o

Page
50of5
+
JATIN WADHWA HARISH JOSHI Dwg. (01)
Senior Engineer Manager [187099]




8 _

_ g

R ] m 9 | ¥ | £
00 [L40L| 00-8SLHA"MEH |Pi1ind viani 3s0HAT04 10 wossiwsd uepun | EV 9210948 *HW@
oy | 192U roqunny Bumesg] V1RSI ssodind AL Joj pasn 1o ied Jo siolm PR —— HY3IA / HINOW ON HO1VE <<< TH <<< 6204 8! /.LOVLI VS 8/l - 8€LHd <<< ISPHATOC : ONIMUVIN ISOH 7L
s onseapo] SR ehidon pue hiaoiins 30 e S oy 3088 : 13GOW ‘€L
EEN] 96b7009rHd ON BmQ "ddngyisng 10 :u_mﬂhﬂﬂw MLM_%_.M.N:_BNB sy SN _ieos Svwmial e xoldoy .
-Ken- . {wiiWjesty eseping | HO1avHL IOVOOVE - IIDIHIA ¢l
. 5202 >M_>_ 9z _ Iwml_m‘_n_ TP —— 11827 OSH ¥ £L0E'SI - USIUid 80ELnS 5 ! "
ittt L gsniddy WOZGELOSISIELEISL S IR "ONIdINIYO ISOH DITNVHAAH : ONIJWINO 40 QOHLIW ‘L
520z-Re-97 __._En_oom @%@ %m @ P . ’
e ueig tha uesq Wm — SO ity $3701L4Vd NOIFHO4 IAOWIYH OL GINVITO 3 HIV HLIM GEHSNT4 39 THM QI 3SOH 0L
ISOH VA . . . BOIEIS SSBHIO SN "dvO 1SNA HLIM d3103104d 34V SANT HLOE 1V SONILLId N3 6
— wopdwossg|  ® .a%w_ @ reowa|  (® auevodw VL ¥IJTY Jeuejein
710Q/€10aT N0 DINVIAAH ain1d '8
3084 - LONAGYd / ANIT IMVHE O INVHEAAH : NOLLYOITddY "2
NOILYAISSYd MOTIFA LNFIVAIML I ONILLIA GNT 9
WA 9/ SNICYY AN3g WNNININL
SONZ 0L0L3IVS/ 9ENT/VINT | (1) QIO 0'LXOLN HLIM W8/L (dL1) HE 4 o .
0.5Z1+ OL 0.8~ FUNLYHIJNTL ONIRHOM ¥
D14 NINMOHS 8Y | ¥388nY Nad3 ISOH VYT .8/} L B WME 67 : IUNSSTINA 1§31 6
ALD IVIHILYN NOILdIM0S$3a ON1S HVd 6Z) ‘TUNSSIHd ONDIHOM XV 2
aivdg 3LX3L OML © INIWIDHOANITY
Nad3 : "¥IAVTHALNO
NAd3 : ¥IAVT H3INNI
8€LHd : 3400 Hd
"NOILONYLSNOD ISOH )
“S31O0N
£
[os] o I
fad 5 S (ey) m
by B w2 = X
2 (dALIZ'S L} s o - 5
o o R (81) 3
re) o T
B o F ~
7 ] r — —

—— [ |
||||||||||4||”|||||||||||-.|||“|||||—
|||||||||‘f|||11||11]4!|T||.lf‘_ ] _

_ ¥95 ! \ ;
(ONILLIF ONS ANV NO) L'OFF 0L G ONIdNIED T 3
XXXXXX OVL _ =/
! (059) '
_ _ _ w |
31va a3A0YddY ” [aE LA ERE] 3LVAVON NOT'LSND NOLLdINOS3a _ "ON NOF'Hd ANOZ e
3 _ L 9 _ g v £ z L




